SIP. Simplex 500E Lift Table Parts List

SIMPLEX IDEAL PEERLESS

12008-01
16122-01
&
| 2
/&Q\ 12408-14
12208-01 ‘ /@% / 76580-03 76526-01
76550-01 e

// 12006-01
13819-07

12408-12 70026-01

12808-01
13007-04

76575-01 '\
ﬁo 7
(O &
76595-01 %‘D 77104-09
14006-06
13506-01 f 13606-01
12306-14 Q 77104-08
Part Number Quantity Description ;ggggi;
12006-01 2 each |3/6-16 Hex Nut 75093-49
12008-01 4 each | 1/2-13 Hex Nut 75093-33
12208-01 6 each |1/2 Washer
12306-14 1 each |3/8-16 x 1-1/2 Hex Head Bolt
12408-12 4 each | 1/2-13 x 1-1/4 Socket Head Cap Screw
12408-14 4 each | 1/2-13 x 1-1/2 Socket Head Cap Screw O
12806-01 1 each |3/8-16 Hex Jam Nut
12808-01 4 each | 1/2-13 Hex Jam Nut ‘
13007-04 6 each | 10-24 x 1/2 Plastic Flat Head Screw
13506-01 1 each |3/8-16 Coupling Nut ‘
13606-01 2 each  |3/8-16 Lock Nut
13819-07 1 each | Cotter Pin ‘
14006-06 2 each  |3/8-16 x 3/4 Button Head Screw
14806-20 1 each |3/8-16 x 2 Hex Head Bolt
16122-01 4 each |R12-2RS Bearing
70026-01 2 each | Simplex 500 Picture Label
76526-01 1 each |Lift Table Forks
76550-01 2 each _|Bearing Eccentric
76575-01 4 each | Guide Pad Part Number Quantity Description
76580-03 1 each |Eve Bolt 75093-33 3 each |Pin
76595-01 2 each _|Bearing Sleeve 75093-37 2 each |Limit Switch
77104-08 2 each [Clip 75093-42 4 each | Wire Terminal
77104-09 2 each _ |3/16 Chain 75093-49 1 each |Four Pole Plug

20097-01 Rev 3 10/27/2016



SIP. Simplex 500E Lift Table Parts List

SIMPLEX IDEAL PEERLESS

Part Number Quantity Description

12003-01 2 each  [#10-24 Nut
12006-01 10 each  |3/8-16 Nut
12103-01 2 each  |#10 Lock Washer

76580-02 12105-01 1 each |5/16 Lock Washer

- 76506-01 14005-12 12106-01 10 each 3/8 Lock Washer
\ 12105-01 12206-01 8 each |3/8 SAE Hard Washer
1288381 12306-12 8 each | 3/8-16 x 1-1/4 Hex Head Bolt

12403-06 2 each  |#10 x 3/4 Socket Head Bolt
12506-16 2 each [3/8-16 x 1-3/4 Set Screw

13103-06 12 each  |#10 Screw

317006 753101 1501101 7654101 13606-01 2 cach | 3/8-16 Lock Nut
3103-06 14005-12 1 each [5/16-18 x 1-1/4 Flat Head Screw
70066-01 76516-01 15011-01 4 each |Retaining Ring
ﬁ/ 60025-02 2 each | Tube Cap
.\ N ) 70063-01 1 each | Cleaning Label
76561-01 \

1
/ .
¢ ‘ 70065-01 1 each | Warning Label
~ 70065-01 70066-01 1 each | Serial Number Label

71351-05 4 each | Grommet
, 73170-06 4 each | Tube Plug
13103-06 7650202 2 each | Caster
76506-01 1 each |Lift Motor
60025-02 76511-01 1 each [Lift Table Frame
76516-01 1 each |ldler Sprocket
76520-03 2 each [Caster
76531-01 1 each _|ldler Shaft
76541-01 1 each |Guard
76546-01 1 each |Guard
76561-01 1 each | Shield
76580-01 10 feet Chain
76580-02 2 each _|Chain Links
76596-01 1 each |Replacement Battery
76596-10 1 each |Battery Pack

77921-01 2 each |Shoulder Bolt

76502-02

- 77921-01
76596-01 13606-01
76596-10

12506-16 -7

1710601 ¥ 76511-01

12006-01

12306-12
12206-01

e
76520-03 12106-01
12006-01 20097-01 Rev 3 10/27/2016




	Forks Exploded View
	Forks Exploded
	Viewport-1

	Frame Exploded View
	Frame Rear Iso
	Frame Right Iso


